
ENGINE TILTER
Model 208B

REPAIR PARTS LIST
A Main Body (1)
B M12 Threaded Rod (1)
C Spacer (1)
D Crank Arm (1)
E M12 Nut (1)
F M10 x 30 Bolt (1)
G Crank Handle (1)
H Chain (2)
I M10 Nut (1)

A

B
C D

E

H

F

G

I


